How To Find Your Part Number

Refer to the Composiie Exploded View

4 on page 2 (Grid A2). It contains major
engine components boxed and identified by
Group Number. Examine these groups for
your part. After you locate your part, record
the Group Number.

I the part you need is not Hlusirated, locate a
rmajor engine component related to your part
and use this component to identify the Group
Number.

Obtain the Spec Number from the name-
plate attached to the engine shrouding.
Refer to the Spec Number Index beginning on
page 3 {Grid A3). Listed vertically on the left
are Spec NMumbers. Listed horizonially across

the top are Group Numbers and their titles,
Page and Grid Numbers.

Locate your Spec Number. Foliow horizon-
tafly from your Spec Number to the Group
Number column. Where these two columns
meet is the Variation Number of your part.
Record that Variation Number.

Refer to the page (or grid) where your
part is listed. Locate the part in the
ilustration, use its identifying index number o
locate the part name in the listing. Find the
Variation Number of your part in those listed
below the part name. Your part number is
listed to the right of the Variation Numbers.

Hiustrations are noi intended to show the exaci detail for all variations covered.

Quantities greater than one are shown in parenthesis behind part description.



http://www.barrettsmallengine.com

By

GROUP § T

o

Alr Intake

GROUP 2
Baffles &
Shroud

GROURP 7
Cranlcase

GROUP 4 —
Camshaft &
Valves

GROUP 8
Crankshaft

— GROUP 13

GROUP 14— M.
Fuel Pump (g9

GROUP 18
GROUPR 17 Ignition

@olvemw

GROUPS5—
Carburetor |%-

—GROUP 9
Cylinder
Head

Fiywhesl

[
] GROUP 21
JA i Pan

GRID A2

GHROUP 10
Dipstick

GROUP 11
Eieciric Start

{
bt

GROUP 22
Piston & Rod




o @3
ERR E
I 7
Group El=1" @ = 2.
y " of [ s & o 2 e
Title o] BlF o1 BlERE 2 2. | @
glealeiz=latal Blul o |91, =1 E18 . | i
& T @ @ @ [ e a ol ey ‘E;; @ = g o
Slatslsl 5|8l aisi 2218 2181 E Sl & ] ®
Number |2 8121812 | S| €S| 8|8 a|lE|=]8 & el sl =
=gl E| 58| 8| Ele|atsl58|aleEl=|2]8&
Zimlalo|/lolo|lo|0laju|wiLje |G| 2|0l @
i 2123|4581 7|89 10(11|12]|13|44[47 |18 |21 22|39
%’v’ag;_e 415 | 8l 718911010 11 j12143 114 114115116 117117118
Grid AdTAS ] AB]AT| AS| AD|ATOATOlATTHIAT2IA13|AT4|A14]B1 | B2 | B3| B3| B4
Spec. No. Variation Number
23100 32 |37 4 8 26 | 42 2 17 § 32 1 17 |32 [ 20 |32 |60 1 4 1
23104 32 |37 4 8 26 | M 1 17 | 32 1 16 | 44 130 |34 |60 1 4 1
23107 32 | 45 4 6 26 | 42 2 17 2 4 {17 | 54 |31 |32 |65 2 4 1
23108 32 |37 4 6 32 | 42 1 17 | 32 1 18 } 47 {20 | 34 |60 1 4 1
23110 32 |55 4 6 34 .42 1.2 17 1 32 {14 .| 15 | 68 | 20 | 36 |62 2 4 1
23118 32 § 37 4 3] 26 |42 |32 {17 ] 32 {.1. }17 |32 [20 {32 |60 1 4 1
23119 32 | 37 4 5] 26 | 41 1 17 | 32 1 16 | 72 {30 {34 |60 1 4 1
23121 32 |37 4 6 26 |42 {32 17| 32 1 18 |32 {20 |32 }82 1 4 1
23123 32 137 4 12 {32 | 42 1 23 | 32 1 99 | 47 {20 | 34 |60 1 4 )|
23124 32 |37 4 2 132 | 38 2 23 | 31 1 21 {36 [ 36 |83 |13 4 1
23125 32 | 37 4 8 26 [ 42 | 32 | 17§ 32 1 23 §783 |30 } 32 |60 1 4 1
23126 3z | 37 4 8 26 | 41 2 17 1 32 1 16 |32 |30 |34 |60 1 4 1
Contact your Kohler engine parts supplier For Miniblocks and Short Blocks refer
for any specifications not listed. to Selection Guide TP-2062-A.

GRID A3



Lo
5
amlh

Giroun i
AIR INTAKE

1/%

index DPescription Part Index Description Part
Number Variation Number MNumber Number Variation Number Mumber

1 Mut, wing 1/4-20 5 Serew, H.C, 10-32 x 9/16 (3)

32 X-276-7 32 X-B7-93
2 Cover, alr cleaner g Base, alv cleaner

32 47 082 03 32 47 094 08
3 Seal 7 Tube

az 47 432 03 32 47 134 02
4 Element, alr cleaner

3z 47 083 03

GRID A




E]
g
)

&
&

5

Group 2
BAFFLES & SHREOUD

8
2/
Index Descriplion Part Index Description Part
Number Variation Number Number Mumber Variation Number Number
1 Stud, 5/16-18 7 Washer, split lock 5/16
55 235899 37,45 X-21-1
2 Screw, H.C. 1/4-20 x 1/2 (4) 8 Screw, H.C. 1/4-20 x 8/4 (5)
37,45,55 X-132-8 37,45, 85 %~132-2
3 Bafile, side air 9 2afile, cylinder
37, 45,55 45 063 05 37,45, 55 45083 06
4 Bafile, head i0  Housing, blower
37, 45, 55 45124 02 37,55 45 027 01
5 Washer 10 Housing, blower
37,45, 55 H-25-52 45 45 027 03
] Serew, H.C. 5/16-18 x 1/2 11 Washer, plain 1/4 (2)
37,45 Xufiet 37,45 X-25-72

BRI A

R



13067

Group 2
BREATHER & VENT

Index Description Part Index Description Part
Mumber Variation Number Mumber Mumber. Variation Number Number

1 Palnut, 1/4-20 7 Fiiter, breather

4 X-798-9 4 47 050 09
2 Hose, breather 8 Baffle, breather

4 47 326 01 4 270146
3 Stud, valve cover 9 Reed, breather

4 275220 4 235047
4  Cover, valve T I 10 Plate, breather S

A o a709s01 | g 235631

5 Seal, breather 11 Gaskei, breather plate

4 - <o 281082 4 - 235048
& Gasket, valve cover o :

4 : 275144

GRID AD




e

1367

Czenus 4

CAMSHAFT & VALVES

ingdex Description Part
Mumber Variation Mumber Aumber
& Washer, plain 5/18
Use after Serial Wo. 10137803
G ¥-25-44
2] Housing, rocker arm -
6 Before Serial No. 710137904 use 45 681 03
After Serial No, 10137903 use 45087 04
g Housing, rocker arin
12 45 081 04
10 Gasket, rocker arm housing
{Replaced by 45 041 14)
6 Before Serial No. 10137904 use 45 041 08
After Serial No. 10137803 use 450413
16 Gasket, rocker arm housing
(Aeplaced by 45 041 14)
12 45014 13
11  Washee, plain
B, 12 45 114 01
12  Screw, hex. socket hd. 5/16-18 x 1
6, 12 X-55-14
18 Kit, retainer
6,12 41 755 10
i4 Rotator, valve (2)
8,12 230020
i3 Spring, intake valve
(Replaced by 45 020 02}
8,12 45 020 01
16 Spring, exhaust valve
{Replaced by 45 020 02)
6,12 45 020 01
17  Retainer, spring (2)
6,12 235011
18  Seal, exhaust valve stem
12 45032 &1
9 Valve, exhaust
6 Before Serial No. 10137904 use 45016 (1
After Serial No. 10137903 use 45 016 82
19  Valve, exhaust
12 45 016 02
20 Valve, intake
6,12 45 017 01
index Descripiion Part 2% Pin, camshaft
NMumber Variation Number Number 8,12 235183
22 Spring, actuating
1 Serew, H.C. 1/8-20 x 1 8,12 47 088 01
6 Before Serial No. 10137904 use  X-132-4 (5) 22  Spacer, camshalt .005 (A.R.)
After Serial No, 10737903 use  ¥-132-4 (4) 6,12 275066
1 Screw, H.C. 1/4-20 x 1 (4) 23 Spacer, camshaft .010 (A.R)
12 H-130-4 8,12 275067
2 Cover, rocker aem housing 24 Camshaft - assembly
B, 12 45 006 0T includes actuating spring
3 Gasket, rocker arm hag. cover 6, 12 4301603
6,12 45 04% 08 28  Tappet (2)
& Arm, rocker - asserably {2) €12 45 0o o1
inciudes valve adj. screw and nut 26 Pushrod (2)
6, 12 45 187 o1 &, 12 45 411 05
8 fing, retaining (4) 27 Pushrod tube (2}
6, 12 ¥-258-17 g, 12 45 423 07
8 Shafl, rocker arm 28 Push rod ube "0” ring (2)
6,12 454944 13 G, 12 45 158 01
7 Serew, H.C.5/16-18 x 1-1/4 28 Washer, plain 1/4
(¥ ¥-154-4 & Before Serial No, 10737904 use ¥-25-72 (3)
7 Soroew, HLE, 81618 x 1-1/4 After Serial No. 1013803 use ¥-25-72 (2}
Usa Aftar Serial No, 10137803 25 Washer, piain 1/4 (2)
6 Heibded i2 Y-25-72
a Washer, plain 8/18 30 Serew, valve adjusting (2)
12 ®-25-44 6. 12 45 086 02
31 Huti, hex. 1/4-26 (D)
G, 12 W81

GRig A7



[ha]

Group

CARBURETOR

Index Deceription
Mumber Variation Number

Part

Humbaer

i Garburelor - assembiy
includes 15, 18, 21 thru 28, 37 & 32
26
1 Carbuyretor - assembly
Includes 15, 16, 271 thru 32
32
2 Bracket, carbureior elbow
26,32, 34
a Screw, H.C. 1/4-20 » 3/4
26,32, 34
4 Washer, plain
28, 32, 34
5 Gashet (2)
26, 32, 34
) Screw, slid. hd. (2)
26, 32, 34
7 Elbow, carburetor
26, 32, 34
8 Washer, lock (2)
26, 32,34
9 Serew (2)
26, 32, 34
10  Carburetor - assembly
Includss 13 thru 29, 31 & 32
34
11 Conneclor, hose
28, 32, 34
12  Gasket, air horn
28,32, 34
i3  Plug
34
14 Socket
34
15 MNeedle, main fuel ad}.
26, 32, 34
16 Spring, main fuel
26, 32, 34
17  Bracket, solenoid
34
18 Kit, solenoid
includes 18 & 20
34
1%  Plunger, solenoid
34
2¢ Ring, "O"
34
21 Needls, idle fuel adj.
26, 32, 34
22  Spring, idle fusl
26, 32, 34
23 Spring, Idle speed
28,32, 34
24  Screw, idle spead adj.
26,32, 34
25 Needle & seat, fuel inlet
*Included in carburetor repair kit 221519
26  Gasket, bowl
26, 32, 34
27  Gashet, bowl baifile
Included in 25 757 03 float kit
(Feplaced by 25 041 02)
26,32, 34
28  Float
‘Replaced by 25 757 03 kit}
26, 32, 34

trcluded i carburgtor repar kit 221519

45 053 28

45 853 40

4512613

H-132-2

X-25-53

271030

A-770-1

45 054 06

X-21-1

K-85-14

45 053 39

X-3gi-1

47 041 05

236977

236976

45103 02

200383

45 126 12

4175512

41 385 01

41141 03

275231

200380

232555

232556

2803757

200439%

240408

Mumber

Index Descriplion

Variation Number

Part
Number

28

ao

i

az

R AR

Pin, float hinge
26, 32, 34

Spring, float support
a2

Bowl, fuel
28, 32, 34

Serew, bowl relainer
26,32, 34

iit, carburetar repair

{Replaced by 25 757 02}
24, 32, 34

2003767
237917
235448

47 160 08




4

#
ey
ol

£

Index Description Part Index Descriplion Part

Variation Number MNumber Number Variation Number Number

Cylinder Block 8 Seal, rear oll

Service with a SHORTBLOCK or (Replaced by 47 032 07)

MINIBLOCK. Refer fo K361 Selection 38, 41, 42 X-379-9

Guide TP-2062-A. 2] Bearing, baH (2}

Gasket, camshait cover 38, 41, 42 235376
38, 41, 42 235025 10  Shaft, balance gear (2)

Cover, camshafi 38, 41, 42 236559
38, 41, 42 235025 1 Gasket, bearing plate (AR))

Screw, H.C. 1/4-208 . 1/2 (4) 38, 41, 42 235070
38, 41, 42 X-132-6 i2 Gasket, bearing plate

Bearing 38,41, 42 235757
38, 41, 42 234866 13 Screw, H.C.3/8-16x 1 (4)

Shalt, governor 38, 41, 42 X-159-2
38, 41, 42 235125-8 14 Seal, front oil

Plug, expansion (Replaced by 47 032 06)
38, 41, 42 X-230-11 38, 41, 42 X-271-30

18 Plate, bearing
38, 41, 42 45 156 62



€3
€5
sz

Group 8
CRANKSHAFT
fngiex Description Part tndex Descriplion Part
Number Variation Number Mumber Number Variation Number Number
1 Crankshaft 4 Kit, spacer (2)
(Replaced by 45 014 01) Includes retainer
1 45 014 08 1,2, 32 47 755 01
1 Crankshaft 5 Gear - assembly (2)
2 45 014 01 includes neadle bearing
1 Crankshaft _ 1,2 82
32 4501418 Bofore Serlal No. 9641311 use A-236507
2 Shaft, balance gear (2) After Serial No. 9641310 use 47 042 01
1,232 238558 6  Bearlng, needle (2)
3 Retainer, .465/.450 L.D. (2) 1,2,32
1,2 32 X-269-34 Before Serial No. 9641311 use 236506
After Serial No. 8641310 use 47 030 01
Group 9
CYLINDER HEAD
Index Description Part =
Number Variation Number Number ?\g /8
1 Nut, hex. hd. 3/8-168
17, 23 X-83-2
2 Washer, L.T. 3/8
17, 23 X-22-10
3 Strap, lifting
17,23 47 445 01
4 Washer
17
Bafore Serial No, 10137904 use 270889 (7}
After Serial No. 10137803 use 270889 (6)
4 Washer (6)
23 270889
5 Stud, 3/8-16 % 4-1/8
17, 23 X-352-27 fndex Deseription Part
& Spacer MNumber Varlation Number Number
17, 23 E-400~11-1
7 Guide, exhaust valve )
(Replaced by 45 755 11 kit} ®  Ring, refaining (2)
Use After Serial No. 10137005 17,25 %-268-39
17 45 316 04 0 Screw, HL.C. (5)
7 Guide, exhaust valve 17,23 27072
(Replaced by 45 755 11 kit) 1 Head, oylinder
23 45 316 04 7 _
a Guide, valve Before Serial No. 10137904 use 45 7550
After Serial Mo, 10137203 use 45 318 04

17
Before Serial No. 10137904 use 45 316 82 (2)
After Serfal No. 0137903 use 4% 316 02 (1)
3 Gulde, intake valve
23 45 316 a2

11 Head, cylinder
23

18 Gasked, oylinder head
17,23

(RO A0

€5 318 64

45 652 82




K361

Group 10
DIPSTICK
lndex '-; baé_é'rﬂiptldﬁ' coRart s Index - Desdripuun Part
Nu_m;ber. +«Mariation Number Number Number: - Variation Number Number
1 Dipstick 10-1/4" 5 Tube, ol fill 8"
2 237015 1718
2 - Tube, oil fill 4-1/18" ' Before Serial No. 12080436 use 47 180 03
(Replaced by 47 538 01) After Serial No. 12080435 use 47 180 04
2 236960 6  Dipstick 14"
3 Gasket . 18
2,17, 1!5_!_ 237064 Before Serial No. 12080436 use 47 038 03
4 Washer, 1.T. #10 (3} . After Serial No. 12080435 use 47 038 16
2,17, 18 X-22-9 6 Dipstick 13"
4 Secrew, R.H. 10-24 x 7/16 {3) : 17
2,17, 18 ©X-131-2

Befora Serial No. 12080436 use 47 038 04
After Serial No. 12080435 use 47 038 18

GRID A1

11



i2

K36t

Group 11
ELECTRIC START

index Description Part - Index -Descripiion - Part
MNumber Variation Number - Number Number  Variation Number - NMumber

1 KH, brush & spring 6 Washer, split lock'3/8 (2)

1, 14 48 755 15 1,14 X-221
2 Cap, commutator end 7 Kit, drive

1,14~ 48 227 04 1 47 755 07
3 Thru bolt w/washers (2) C 7 Kit, drive

1,14 237649 .14 47 749 02

4 Starter - assembly 8 Kit, drive parts

1 ’ ) 45 098 07 1,14 47 755 13
4 Starter - assembly B g Cap, drive end

14 45 098 06 Cotd 237650
5 Screw, H.C, 3/8-16 x 11/32 (2) 10  Armature

1,14 234948 1,14 45170 02

GRID A12




fhroun 12
EXHALIST

fndex Description Part index Description Part
MNumber Variation Number Mumber Mumber - Varlation Number Number
k] Eibow, exhaust 9 Elbow, exhaust
17 45 054 08 18
2 Slud, 5/16-18x 3 (2) Before Serial No. 10137904 use 45 054 10
17 232810 After Serial No. 10137903 use 45 534 02
3 Nut, hex. 5/16-18 (2) 9 Elbow, exhaust
17 ®-62-2 23, 99 45534 02
4 Screw, H.C. 5/16-18 x 2-1/2 (2} 10 Screw, hex. sockel hd. 5/16-18 x 1 (2)
16 $-6-33 18
5 Washer, split fock 5/16 (2) Before Serial No. 10137904 uss X-55-14
16, 17 -21-1 After Serial No. 10137803 use 45 088 03
<] Elbow, exhaust 10 Screw, hex. socket hd. 5/16-18x 1 (2)
16 45 054 09 23, 89 45 986 03
7 Gasltet, exhaust ethow 11 Screw, H.D. 5/16-18 x 3/4 (2)
15, 16,17, 18, 23, 99 45 041 12 15 X-154-5
8 Tube, exhaust 12  Tube, exhaust
16, 17 45 123 11 15 45 123 12
g Tube, exhaust 13  Safety wire (nol shown)
18 23,99 45 586 g1

Before Serial No. 10137904 use 45 123 11
After Serial No. 10137903 use 45 534 02

GRID 238



Group 13
FLYWHEEL

Index  Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
1 Flywheel 7 Screw, T.H. 1/4-20 % 5/8 (4)
73 47025 28 (Replaced by 47 086 05)
i Flywheel 21, 32, 44, 54, 69, 72, 73 %-166-2
21,32, 44, 47,69, 72 47 025 24 8 Screen, grass
1 Flywheel 69 47 16216
54 47 025 41 9  Adapter, front drive
2 Shaft, front drive 69 45 144 20
a7 235954 10  Screen, grass
2 Shaft, front drive (Replaced by 47 755 15)
72 47 144 09 32 236688
2 Shaft, front drive 11 Mut, lock 5/8-18
21 237350 21,32, 44, 47, 54, 69, 72, 73 H-119-14
3 Key 12  Washer, plain 5/8
21, 32, 44, 47, 54, 68, 72, 73 X-286-17 21, 32, 44, 47,54, 69,72, 73 X-25-104
4 Screen, grass 13 Washer, lock 3/8 {(4)
{Repiaced by 47 755 16) 21, 44, 47, 54, 69, 72 X-22-1
21, 47 237029 14  Screw, M.C. 3/8-16 x 7/8 (4}
5 Adapier, front drive 21, 44, 47, 54,68, 72 X-7-6
54 237373 15  Washer, plain 1/4
8 Screen, grass 32,72, 73 X-25-52
54 45 162 04 16 Screen, grass
73 237284
@E’OUP i4 Index Descttipgiun Part
FUEL PUMP Mumber Variation Number NMumber
1 Line, fuet
20, 30, 31 K-386-25
1 Line, fuel
36 X-807-3
2 Clamp, hose (2)
20, 30, 31,36 X-426-0
3 Connector {2)
20, 31, 38 X-391i-1
3 Connector
30 %-391-1
3 Conneclor
30 X-3914-11
4 Screw, H.C. 1/4-20 1 /4 (2)
20,30, 31. 36 X-174-2
5 Washer, plain 1/4 (2)
20, 30, 31, 36 H-25-G2
41 Pump, fuel
20,30, 36 47 559 04
8 Pump, fuel
31 47 555 91

7 Gasket, fuel pump
20,30, 31,36
Valve, shut off

a0, 44

[s]

47 447 04

47 462 01




Ciroun 17

index  Descripilon Farg "3\‘ 7
pumber  Variation Nurmber Mumber (/_:f%\’ et GOYERNOR
4 Rretainer, twotie rod Wiy, 8
32, 34, 36 285278 Yt La
2 Rod, bail joint >
a2, 34, 56 285277 L/
3 Mul, hex, #16-32
32, 34, 36 #-70-3
4 Body, ball joint
32, 34, 38 45 208 03
8 Contral bracket - sesembly
32, 36 a7 217 05
1 Control bracket - assembly
34 47 21708
6 Screw, RH.0M 10-24 1 3/8
32, 34, 36 X-50-12
7 Washer, split lock #10
32,34, 36 H-19-1
8 Clamp, wire
32,34, 36 47 237 02
9 Bracket, control
32, 34, 36 47 126 09
10 Mut, hex. #8-32
32, 34, 36 K-7a-4
11 Epring, throttle lever ad). screw
32, 34, 36 2325558
12 Screw, throtile lever adj.
32,34, 36 232556
13 Washer, plain 1/4
(Replaced by X-25-12)
32, 34, 36 K-25-55
13 Washer, plain /4
32,34, 36 H-25-72
14 Screw, H.C. 1/4-20 % 3/8
32, 34, 36 X-152-6 26~ P
15 Kit, clamp &
36 48 755 10
16 Screw, pan hd. #8-32 Index Description Part
36 X-51-8 Mumber Variation Number Number
i7 Washer, nlain i/4
—_— 36 X-25-102 30 Spring, governor
ever, throitle control 32, 34, 36 47 091 61
19 A 32, 36 47090 10 31 Pin, governor siop
ut, hex. 1/4-20 32, 34, 36 231355
20 W32| 84, 36 X-76-2 32 Washer, thrust
asher, plain 3/8 32, 34, 36 237022
32,36 X-25-82 P
24 Washer, wave (2) 33 Gear, governor
32, 34, 36 275690 (Replaced by 47 042 02}
22 Spacer 32, 34,36 A-237031
32, 34, 36 47 112 02 34 Sif;'ﬁ";‘;mm cross 037455
23 Lever, choke contro! 35 Spaéer !
24 Wz:ﬁg?’ plain 1/4 o 38 Bl.?szi:lifl; Sgeovemor 40050
32 34,36 X-20-1 37 Governor lever - assembly
26 Screw, H.C. 1/4-20 x 1-1/2 52, 34, 38 A-237653
32, 34. 36 Y526 38  Screw, sems 1/4-20 2 1-1/4
27  Linkage, choke o 32, 34, 36. A6
32,34, 36 £7 079 04 38 Washer, plf}m 174
28 Lover, choke conlrs! 32, 34, 38 a7z
34 £7 090 07 49 Mui, hex. 1/4-20
32,34, 38 HBied
28 Lever, ihwoitle control T
34 A7 480 88

GRID BY



18

Group 18
IGNITION

s r
&
index Description Part Index Description Part
Number Variation Number Number Mumber Variation Number Mumber
i Scrow, F.H.A 10-24 x 3/8 (4) 15  Washer, plain 1/4 (2)
60, 62, 82, 83 K-181-1 60, 62, 82 H-25-73
1 Screw, F.H.M. 10-24 5 3/8 (7) 15 Washer, plain 1/4 (2)
65 X-137-1 85, 83 X-25-52
2 Cover, breaker 16 Screw, H.C, 1/4-20 1 5/8
80, 62, 65, 82, 83 232535 60, 62, 82 X-132-5
3 Grommet 16 Screw, M.C. 1/4-20x 3/4
60, 62, 65, 82, 83 220207 65 X-132-2
4 Gashet, breaker 16  Becrew, H.C. 1/4-20 x 3/8
60, 62, 65, 82, 83 52 041 11 83 H132~1
5 Breaker i?  Coll, ignition
{Replaced by 47 150 03) 60, 62, 65, 82, 83 231281
60, 62, 65, 82, 83 a7 450 01 18  Screw, slid, pan hd. #10-24
& Rod, breaker 65 X-50-12
60, 62, 65, 82, 83 47 811 04 19  Washer, LT #10
7 tead 65 A-22-3
Includes grommet 20  Screw, R.H.M. 10-24 x 3/4 (4)
65, 83 A7 125 01 60, 62, 82, 83 X-778~1
7 Lead 21 Stator
Includas grommet 60, 62, 82, 83 237878
62 a5 518 05 22 Screw, hex. wash. hd. #8-32
8 Plug, spark 60, 62, 65, 82, 83 X-67-58
80, 62, 82, 83 235041-5 23 Clig, cable
8 Plug, spark 80, 62, 65, 82, 83 A-728-1
65 235040-8 24  Clip, cable
8 L.ean, hi-iension 80, 62, 65, 82, 83 275303
60, 62, 65, 82, 83 238057 25 Hit, diode
10 Connector 85 &1 755 01
60, 62, 82, 83 236602 26 Slator
i1 Hectifler - Regulator 65 45 085 02
60, 62, 82, 83 41 403 05 27 Olip, cable
12 Serew, H.C. 1/4-20x 1 (2) 85 48 156 02
80, 62, 82, 83 H-132-4 a7 Clp
13 Plate, ool 60, 62, 82, 83 47 154 01
80, 62, 82, 83 234323 27 Olip (3)
4 Condenser 62 488402
&0, 62, 65, B2, 83 230739 2§  Connector
85 236473
28  Connoclor
€0, 82, 83 48 185 02
3 Grommed, spark plug
a3 47 313 31
SR B2




o0
ol

index Desoriplion Part
Mumber  Variation Mumber Mumbsr
i Saskel, ol pan
1,2 235657
a Bovew, LG, 3/8-18 5 1-1/4 {4)
1,2 He58-3
3 Base, ol pan
H 235115
3 Bage, oil pan
2 235147
4 Plug, pipe 1-1/18"
1 R-75-6
4 Plug, pipe 7/8"
2 H-75-10
Index Description Part Gmup 29
Mumber Variation Number Number
PISTON & ROD
i Piston assembly - Std.
(Replaced by 45 074 36)
4 45 074 16
1 Piston assembly - .003
(Replaced by 45 074 37)
4 45074 17
1 Piston assembiy - .010
{Replaced by 45 (074 38)
4 45074 18
1 Piston assembly - .020
(Replaced by 45 074 38)
4 45 074 19
1 Piston assembly - .030
(Replaced by 45 074 40)
4 45 074 20
2 HAetainer, piston pin (2)
{Replaced by 47 018 01}
4 235004
3 Rod, connecting - assembly Std.
4 45 067 16
3 Rod, connecting - assembly .00 U.8.
) 4 45 057 18
4 Ring set - Sid. & .803
{Replaced by 45 108 06}
4 45 106 01
a Ring set - .010
{Replaced by 45 108 (7)
4 45 108 02
4 Ring set - 020
(Replaced by 45 108 (08)
4 45108 02
4 Ring set - 030
{Repfaced by 45 108 09}
& 45 108 04

(Note: All piston assemblies contain
retainers. }

o

piston, piston pin &

GRID B

mad



(Zroup 98

GASKET SET 61
Dezeription Part Desoripiion Part

Variation Mumber Mumber Variation Mumber Bmber
faaskel Setl Gacket et

i 45 758 08 1 45 G604 88
Sat Includes Set Includes
Seal, front oil 47 032 86 Gasket, breaker cover 52 641 11
Seal, rear oil 47 032 07 Seal, breather 231032
Gasket, breaker cover 5204111 Gasket, camshaft cover 235025
Seal, breather 231032° Gasket, valve cover 235048
Gasket, camshaft cover 235025 Gasket, oil pan 235057
Gasket, valve cover 235048 Gasket, bearing plate (3) 235870
Gasket, oil pan 235057 Gasket, bearing plate 235757
Gasket, bearing plate {3) 235070 Gasket, oil fill 237064
Gasket, bearing plate 235757 Gasket, carburstor {2} 271030
Gasket, ail fill 237064 Gasket, valve cover 275144
Gasket, carburetor (2) 271030 Gasket, rocker arm housing 45 041 14
Gasket, valve cover 275144 Gasket, rocker arm housing cover 45 041 09
Gasket, rocker arm hsg. 45 041 14 Gasket, tube 45 041 12
Gasket, rocker arm housing cover 45 041 09 Gasket, cylinder head 45 052 02
Gasket, tube 45 041 12 “Q" Ring, push rod tube (4) 45 153 01
(Gasket, cylinder head 45 052 02 Gasket, air cleaner 47 041 02
"O" Ring; push rod rube (4) 45 153 01 Gasket, fuel pump 47 041 04
Gasket, air cleaner 47 041 02 Gasket, air horn 47 041 05
Gasket, fuel pump 47 041 04
Gasket, air horn 47 041 05

GRID 84



engines

ENGINE DIVISION, KOHLER CO., KOHLER, WISCONSIN 53044

Litho in U.S.A.  4/84
Kohler Parts


http://www.barrettsmallengine.com/kohler/parts.html

